L implicily

\

FRONT END LOADER

12 H.P, ATTACHING KIT MFR. NO. 510
10 H.P. ATTACHING KIT MFR. NO. 516

IO (B UEA

SIMPLICITY MANUFACTURING COMPANY, IN

1307

-

K



ADIISETING SETSCREWS

FRONT MOUNTING BERACKET

Figure 1,
MOUNTING

1. Removc the twa conlrolled fraction bolts
in the right hand wheel hub and install the 7/16-
20 x 1/2” long cup point sct serews, See Figure 1.

2, Reimove both rear wheels and install the
left and right wheel adapters.

NOTE

The right wheel adapter raquires the (5}
MNo. 105133 spacers using the (5} 7/16 x
20 x 1-1/2" hex head capscrew, See Fig
ures 2 and 3.

Figure 3.

3. Remave the No. 157482 frame angle and
install the front mounting bracket under frame as
shown in Figure 3 using the same hardware.

HEX HEAD
CAPSCREWS

AH. MOUNTING

AH. WHEEL ACAPTER

V-BELT PULLEY

E CAPSCREW
FACHT MOUNT

BRAGKET

Figure 2.

.. Figure 4.

4. Remove front axle bolt and replace with
1/2 x 4.1/4" capscrew using the No. 125110 front
mount in placc of the flat washer. Sec Figure 4.



L.H, FLOOR BOARLD

LH. UNDER FRAME BRACKET

Figure 5.

5. Install the No. 510-12 H.I. attaching brac-

ket kit or the No. 516-10 H.P, attaching brackel
kit as shown on pages 6 and 8.

6. Install left and right floor boards using the
1/2 x 2-3/4™ capscrews from shipping and the spa-
cers pravided, See Figure 3,

7. Install weight box using the 1/2 x 1-1/4
capscrews, lockwashers and nuts.  See Figure 6.

8. Install V-Bell pulley on crankshaft of cn-
gime using the No, 125088 key provided, See Fip-
ure 4,

WEIGHT 20X

OPERATING LEVERS —— 8

Figure 7.

9. Install V-Belt on hydraulic pump. See Fig-
ure 7. '

H). Atfach hydraulic control valve operating
I::wrs as shown in Fipure 7 using the capserew and
locknul provided.

11. Install bucket on loader frame using pins
and roll pins provided. See Figure 8.

12, Install dump eylinder to bucket using pins
and rodl pins provided. See Figure 8,

BUCKET

\ _ PIN
% ROLL PIN
3

"‘\

DECAL — 2 REQL
"SIMPLICITY"
WL, 125089

Figure 6.




LOADER FRAME

DECAL
ICONTROL)

DECAL “~g"
WO, 12600

" pECaL
QIL LEVEL

PUMP PULLEY EMGINE PULLEY MO. 125032

Figure 10,

13. Install loader frame on tractor using the
1/2 x 1-1/4" capscrews, lockwashers and nuls pro-
vided, See Figure 9. During installation of loader,
ingtall ¥-Bell around cngine pulley, making surc the
hydranlic pump pulley ani engine pulley are run-
ning true to each other for good belt alignment.
See Figurc 10,

14. On the Landlord Tractor the clutch pedal
must he eut off at the =econd notch, This is neces-
sary f¢ eliminate interference hetween the R.H.
loader frame and the pedal. See Figure 11.

15. Fill rescrvoir to proper level with speci-
fied oil. Start engine and operate loader to remove
air from eylinder. Check and refill hydranlic reser-

VOIT,

16. Check daily maintenance before operating
loader.

CUT PEDQAL OFF HERE

Figure 11.



MAINTENANCE

(il used should be non-foaming and have high
oxidation resistance. The oil should have a high vis-
cosity index. Detergent type cils are satisfactory if
they are nen-foaming,

il shounld meet APl classification MM-MS.

For highest temperatures of 0° F. vse SAE 5.
For highest temperatures 0° F, to 70° T. use SAE
10. For temperatures above 70° F. use SAE 20.
SAE 10W-30 may be used for all temperature
ranges,

NOTE

Use only clean oil 2nd clean containers.
Dirt can destroy hydraulic system compo-
nents, '

HYDRAULIC OIL
1. Check hydraulic system for proper oil level,

2, Lubricate all pivoi points with chassis lub-
ricant (general purpose, aytomotive grease).

OPERATION

Before starting unit be sure that all mainte-
nanee procedures as listed in the fractor operators
manua and in this loader manual have been fol-
lowed. '

Start tractor engine and allow hydraulic sys-
tem to warm up before operating loader under
heavy loads. Cold operation under heavy loads may
seriously damage hydraulic pump.

Always operate loader with proper amount of
counterweight in weight box (100 to 300 lbs.)
When moving with a leaded bucket always carry
bucket low and operate tractor slowly. A loaded
bucket, ecarricd high, reduces tractor- stability.
Good operators always carry loads low for added
slability. ' '

When lowering 1ifl arms with o loaded bucket,
do not stop the [owering abruptly. This causes un-
necessary high surge pressures in the hydeaunlic sys-

" tem and undue strain on-the fraclor iteell,

When lifting loads heavier than rated Joader
capacity, a relief valve in the hydraulic pump will
open protecting the hydraulic system.  Excessive
Dy Passing™ of this relief valve will cause excessive

" hydraulic system heat and damage to relief valve.

Da nat overload.

REMOVAL

The Toader is casily retoved from the tractor
to muke unil available for other work.

Ta remove loader, remove the two capserews
{cach side) that fasten the loader main frame to sub-
frame and slide forward, (Sce Step 13 for mount-

ing),

The Rolary Lawnmower and Snow Thrower
atlachments can be used without removing the sub-
rame.




12 H.P. ATTACHING KIT MFR. NO. 510

;',_'Pf__ff
125107 , ,};}f{’ pfr_.{f‘

705014

. BEWEL GEAR HOUSING PLATES

MOUNTING INSTRUCTIONS

L. Insert the No, 1251 cross mount assem- 3. Attach the Nos. 125108 and 125109 left
bly through the holes in the bevel gear housing and right hand sub-frames to the front mount
plates on the tractor and sceure with the {1) 7/16- brackel with the {2} 1/2-13 x 1-1/4” long cap-
14 x 1™ long capserew, lockwiasher and full hex nut screws, lockwashers and full hex nuts. Attach the

as shown above. veer of the sub-frames to the cross mount a;.ise.mhl}r

using the (2) 1-1/2-13 x 1-1/4” long capscrews, lock-
2. Attach the No. 125107 right mount assem- washeys and full hex nuts as shown abave.
hly te the cross mount assembly as shown in Figure
L psing the 3/8-16 x 2-1/2” long capserew, lock-
washer and [ull hex nut.



#l - e )
g

-.,__ Ve

12 H.P. FRAME GROUP

Bk
Let. Part No. Name of Part Desgctiption
A 125106 Cross Mount Henry #2019805
B 125107 Right Mount Henry ¥2015803
C 705014 Screw-Cap-Hex. 3/8"—16 N.C. x 2--1/2"" lg. Henry #919363
n 717003 Nut.Hex.-Full 3/8"-16 N.C. Heniy #316950
K 720002 Lockwasher 3/8" Henry 4916965
F 705041 Screw-Cap-Tex. 7/16"—14 N.C. 2 1" lg- Henry $918212
L 717022 Nut-Hex.-Full /16" —14 N.C. Henry 4918213
H 720006 Lockwasher 7/16™ Henry #013159
1 125108 Suh- Frome-Right Herry #2010806
8 125109 Sub. Frame-Left Henry 42019807
"L 125110 Fronl Mount Henry £2019504
M 706021 Scrow-Cap-Hex, /220 N.F. x5 1g. Henry 916428
N[ 12506 | “VT-Belt Hency #2019808
P 125112 Spring Henry #2019405




10 H.P. ATTACHING KIT MFR. NO. 516

125115

125114

- ‘ij& i

£
Eoy e
125“1;J{f{?%%%§§%§§£

MOUNTING INSTRUCTIONS

1. The Nos 125075 and 125076 right and
left hand rear brackets and the Nos, 125114 and
125115 right and left hand sub-frame assemblies
are included in the No. 516 mounting kit,

2. Install the left and righl mounting hracket
uging the (6} 7/16 x 14 x 1™ capserew and lock-
washer already in the bevel gear housing side plates.

3. Attach the Nos. 125115 and i25114 left
and right hand sub-frames to thc fronl mount
bracket with the (2) 1/2-13 x 1.1/4" long cap-
screws, lackwashers and full hex nuts. Attach the
rear of the sub-frames to the left and right hand
rear brackets,



VAR 7

10 H.P. FRAME GROLIP® -

Ref. Part Description
L&t No. '
A | 706021 Hex. Capscrew, 1/27.20 N.F, x 5"
B 125119 Frant Mount
C 125115 Left Sub-Frame
D 125075 L.H. Rear Bracket
E 125076 R.H, Rear Bracket
F TO504.0 Hex. Capscrew, 1/2™.13 N.C, x 1-1/4™
G 720004 Lock Washer, 1/2™ -
H 717066 Full Hex. Nut, £/2"-13 N.C.
J 125114 Right Sub-Frame




HYDRAULICS

10



HYDRAULICS

Ref.

Let, Part No. Description

A 125008 Control Valve Ass'y.

B 705063 Hex., Capserow, 1/4"-20 N.C.x 2"
o TEnom Lock Washer, 1/4" .

D 717005 Full Hex. MNut, 1/4"- 20 N,C,

E 125031 Chain Link

F 125021 - Bucket Handle

L% 125022 Lift Handle

H 125411 Control Hzmile Ench

J 125024 Bpacer

X 7086019 Hex. Capscrew, 1/4" - 28 N, F, x 2-3/4"
L 717528 Full lock Hex, Nut, 1/4" - 28 N. F,
M 125019 Hose Asm'y,

H 125103 " Ring

P 125079 90” Elbow Connector

Q 125078 Straight Connector (6 BC)

R 125012 Crifice Plate Restrieter

S 125016 Run Tee Connector (6 BCSTC)

T 125018 Hose Ass'y.

u 135009 Pump Ass'y. - Cessnoa

v TO5007 Hex. Capscrew, 5/16" - 13 N. G, x 1"
W TE000L Lock Washer, 5/16"

X T1H0L Hex., Full Nut, 5/18" - 18 N, C,

Y- 125017 Lift Tube Azs'y.

Zz 125015 Heturn Tube Asa'y.

A8 125014 Freasure Tube Aas'y,

AB | 125077 Straight Connector (8 BC)

AL 1251D4 ng R!'I:g

AD 125013 Suction Tube Ass'y.

AE 125034 Filter Connector

AF 125088 Eey

AG 135067 Pulley

AH 185025 Idler Lever Ass'y.

AJ 7175156 Fuil Lock Hex, Mut, 3/8" - 24 M. F.
AK 125105 Idler Pulley

AL 125023 Spacer

AM TO0035 Hex. Capscrew, 1/2"-13N,.C, x2"
AN T19004 Plain Washer, 1/2" 5td,

AP 720004 Lock Washer, 1721

AQ TLTO0S Full Hex. Nut, 1/2""-13 N.C,
-AR - -|--E25312—{—Tension-Spring— —— —-—---— - ===+ oo
AR 1Z5010 Pulley

AT 125048 1y Belt

AT 125026 Shield

AV 705002 Hex, Capscrew, 1/4"-20 M. C. x1/2"
AW T20043 Lock Washer, 1/4"

AX 717006 Full Hex, Nut, 1/4"-20 N.C.

1"



PUMP

U - BACK PLATE REPAIR KIT
Tnclodes B-M-N-P-R and
"0 Ring on Plug Assembly

V=-5FAL REPATR KIT
Includes O=-D=-E-F-5-H-%
and "O" Ring on Plug

Assembly

12

Hef. :
Let. | Fart No, Dezcription
A 125050 Front Plate Ass'y,

B 125055 Dowel Pin

c 125084 Steel Ball

D 125051 Check Spring

E “125047 Diaphragm Seal

F 125048 Protector Gasket

G 125046 Bark-Up Gaslket

H 125049 Diaphragm

J 125052 Idler Shaft Ass'y.

K 125053 Drive Shaft Ass'y.

L 715076 Hex, Cap Serew, 1/4"-20 N. C.x 2"
M 12543 Poppat

N 125045 Relief Spring

P 125044 Shim

Q 125083 "o Ring

R 125054 Hex. Plug

8 125046 Zhaft Se=al

T 126085 Key

M} 125398 Back Plate Bepalr Kit
Y 125100 Majox Seal Repair Kit




BUCKET CYLINDER

N - SEAL REPAIR KIT Includes A-B-C-E-F-L E
Ref,
Let. | Part Ne. Description
A 125042 Ring Wiper
B 125041 Back-Up Washer
C 125080 "O" Ring
D 12503R Cylinder Head
E 125081 "O" Ring
F 125638 | Retalner Ring
G 125035 Cylinder Tube Ass'y.
H 727008 Grease Fitting
J 125038 Piston Rod Ass'y.
K 125037 Piston
L 125040 Back-Tlp Washer
M 717527 Full Lock Hex., Nut, 5/8"-13 N. F.
N 125101 Major Seal Repalr Kit

13



CONTROL VALVE

M—SEAL REPAIR KIT - Includes K-C

14

Itef.

Let, Fart Mo, Deacripiion
A 125057 Lift Check Plunger

B 125058 Lift Chkeck Spring

C 125087 Q" Ring

D 125058 Lift Check Plug Ass'y.
E 125063 PBushing

F 125065 Steel Washer

G 125064 Spool Spring

H 125061 Spool Spacer

J 125060 Bpool Screw

K 125084 "0 Hing

L 125062 Cap Ass'y.

M 125098 Major Seal Repair Kit




LIFT CYLINDER

i

G—-5EAL REPAIR KIT - Tnoludes A-B=0=F

Ref,

Let, | Part Mo. Deseription

A 125095 Rod Wiper & Seal

B 125095 Back-Up Washer

C 125082 [ "O" Ring

D 125093 Cylinder Tube Ass'y.

E 125098 Piston Rod

F 125Q04 Leck Ring

G 125097 Major Seal Repair Kit

16




16

FRAME GROUP

Rel.

Lat, | Part No. Description

A 125004 Main Frame Ass'y.

B 125113 Fil Ler

C 726002 Pipe Plug, 1/4" N, B, T.

D 125005 Lift Arm Assembly

E 125007 Lift Arm Cylinder

F 125006 Bucket Cylinder

G 125027 Loader Pin

H 725015 Roil Pin, 3/16"x1-1/4"

J 125028 Lift Arm Fln

K 125064 Broather

L 128020 Hoze Clamp

M TA(003 Lock Washer, 174"

N 717005 Hex. Full Fut, 1/4"-20 N.C.

P 125002 Bucket, 427

Q 706021 Hex, Capacrew, 1/2"-20 N. F. x4-1/4"
R 717616 Full Hex. Lock Wut, 1/2"-20 M. F,

5 125110 Frent Mount

T 1256115 Left Sub-Framc

u 125114 Right Sub-Trame

v 125071 ¥Fronl Moont Drackel

w 727012 Grease Fitting

X 713504 Cup Pt. Setscrew, 7/16"-20N. F. x1/2"
Y - | 705049 Hex. Capscrew, 1/2"- 13N, C, x1-1/4"
Z T20004 Lock Washer, 1/2"

Al 717006 Full Hex. Nut, 1/2"-13N.C.

AB 125074 Floor Board

AC 125070 Spacer

AD 705050 Hex, Capscrew, 1/2-13N,C. x2-3/4"
AE 720004 Lock Washer, 172"

AF 717006 Full Hex. Nut, 1/2"-13 N, C.

AG 157415 Dual Wheel Adapter Ass'y,

AH TO6004 Hex. Capscrew, 7/16"-20N. F. x1"
AJ 720008 Lock Washer, 7/16"

AK 105133 Bpacer :

AL TOGI03 Hex. Capscrew, 7/19'"-20N.F. x 1-1/a"




FRAME GROUP

SEE 12 H.P.
FRAME GROUP PAGE 7

SEE 10 H,P,
FRAME GROUP PAGE 9



WEIGHT BOX

18

Ref. -

Let. Part Mo Description

A 125003 Weight Box

i 705 Hex Capserew, 1/2"-13 N.C.x
L-1/4"

C TaO004 Lock Washer, 1/27

D 717006 Full Hex, NMut, 1/2"-13 N.(.




WARRANTY

The eompany warrants Simplicity Producis o be free Irom defects in material and workmanship except
the company makes no warranty express or lmplied with respect to tires, engings and engine agcesso-
ries wihich generally are warranted by their respective manuwlacturers. Any part covered by this war-
ranty which is proven defective within cne year, under normal use, from date of purchase, will be re-
placed Iree of charge, £ o.h. Port Washington, Wisconsin, provided such part iz returoed to factory
transportation charges prepaid and is found to be defective upon examination at the factory, The .com-
pany is not obligated under this warranty to hear cost of labor or delivery charges in replacement of
defective parts. This warranty does not apply to any Simplicity Products altered outside of Simplicity's
factory. Such replacement of defeclive parts shall be the exclusive remedy and In no event shall Sim-
plicity ke liable for comseguential damages., EXCEPT AS SPECIFICALLY PROVIDED HEREIN, THERE
ARE NO WARRANTIES WHICH EXTEND BEYOND THE DESCRIPTION ON ANY SIMPLICITY FRODUCT.

This form is to be used in lieu of the Reglstration (Warranty} Card.

Should warranty service be necessary, the information below should be presented to the author-
ized SIMPELICITY Dealer,

Customer's Name

Address

Mig. No. SerialNo,

Date Purchased

Purchased From

Address

Engine Model No. : Serial No. " Type No.

To obtain replacement parta from dealer, advise quantity, part number and description.

J A e a e e
FOR YOUR SAFETY

1 ALWAYS STOF ENGINE BEFORE
LEAWING MACHINE

72 BLWAY: STOF ENGINE HEFORE
SERVICING DR ADJUSTING
l MACHINE OR EQUUPMENT

1 ALWAYE KEEP HANDS. FEET
AND CLOTHING AWAY FRIM
FOWER-DRIVEM PARTS
A Ay S A .




SEMPLICITY MANUFACTURING COMPANY, 'INC.
FPORT WASHIHNGTOMN, WISCONSIN S307a

"



